
Duffin Creek Water Pollution Control Plant 
2019 Annual Performance Report 

Page 1 of 17 

Duffin Creek Water Pollution Control Plant 

2019 Annual Performance Report 



Duffin Creek Water Pollution Control Plant 
2019 Annual Performance Report 

Page 2 of 17 

Duffin Creek Water Pollution Control Plant 2019 Annual Performance Report 
Environmental Compliance Approval (ECA): 5531-9FJJT5 Dated March 3, 2014 
Environmental Compliance Approval (Air): 1110-9AJP5C Dated September 13, 2013 
Environmental Compliance Approval (Air): 1110-9AJP5C Notice 1  Dated July 23, 2018 
International Organization for Standardization (ISO) 14001 Certification:  CA05/3563/E 
The Duffin Creek Water Pollution Control Plant (WPCP) Annual Performance Report provides staff, 
stakeholders and customers an overview of the performance of the Duffin Creek WPCP in 2019. 
Further, this report fulfills the annual reporting requirements of the Ontario Ministry of the 
Environment, Conservation and Parks (MECP). This report demonstrates the commitment of ensuring 
that the WPCP continues to deliver wastewater services to our customers in an environmentally 
responsible manner. 

Water Pollution Control Plant Process Description 
General 

The Duffin Creek WPCP is jointly owned by the Regional Municipality of Durham and the Regional 
Municipality of York and operated in accordance with the terms and conditions of the ECAs noted 
above. The plant is located in the City of Pickering and operated by the Regional Municipality of 
Durham. This MECP Class 4 conventional activated sludge treatment plant is designed to treat 
wastewater at an average daily flow rate of 630,000 cubic metres per day (m3/d) with a limit of 
520,000 m3/d as noted in the ECA for outfall capacity limitations. The Duffin Creek WPCP is ISO 
14001 certified. 
The Duffin Creek WPCP treats wastewater for approximately 222,202 residents in the Town of Ajax 
and the City of Pickering in the Regional Municipality of Durham as well as 1,015,300 residents in the 
in the Regional Municipality of York: Vaughan, King, Newmarket, Whitchurch-Stouffville, Aurora, East 
Gwillimbury, Richmond Hill, and Markham. The total population served by Duffin Creek WPCP is 
approximately 1,237,502. 
The Duffin Creek WPCP utilizes the following processes to treat wastewater; 

• raw influent pumping,
• preliminary treatment,
• primary treatment,
• phosphorous removal,
• secondary treatment,
• disinfection (chlorination/dechlorination),
• solids management, and
• incineration.



Duffin Creek Water Pollution Control Plant 
2019 Annual Performance Report 

Page 3 of 17 

Raw Influent Pumping 

Wastewater collected through approximately 676 km of sanitary sewers in Ajax and Pickering is 
conveyed to the treatment plant by gravity and by the following sanitary sewage pumping stations 
located in the collection system: Bayly St., Jodrel Rd., Toy Ave., Finch Av. and Liverpool Rd. 
Wastewater collected from the Regional Municipality of York is conveyed to the WPCP via the 
Primary Trunk Sewer and the twin South East Collectors which are part of the York Durham Sewage 
System (YDSS). The sanitary sewage from York Region accounted for an estimated 81.9% of the 
wastewater treated in 2019. The remaining 18.1% (estimated) was generated by the Town of Ajax 
and the City of Pickering in Durham Region. The combined flows enter a diversion chamber, which 
then splits the flow between Stages 1, 2 and 3 at the Duffin Creek WPCP. There are two Influent 
Pumping Stations (IPS) each with eight submersible pumps that direct the wastewater to the 
preliminary treatment process. From the IPS, the wastewater flows by gravity through the rest of the 
treatment processes. 

Preliminary Treatment 

Screening: Eight mechanically cleaned screens remove rags and large debris that could harm 
pumps and process equipment. Screenings are compacted for disposal to landfill. 
Grit Removal: There are eight grit tanks equipped with coarse bubble diffusers to provide aeration in 
the grit removal process. Heavy suspended material such as sand and small stones (grit) is settled to 
the bottom of the tanks while lighter organic particles are kept in suspension and passed through the 
tanks for further treatment. The grit removed is dewatered for landfill disposal. 

Primary Treatment 

Fourteen primary clarifiers each equipped with a travelling bridge system utilize the physical process 
of sedimentation, which causes heavy particles to settle to the bottom of the tank as raw sludge and 
lighter particles to float to the surface as scum. The sludge, along with waste activated sludge from 
the secondary treatment process is collected by scraper blades, which push the sludge into hoppers. 
The sludge is then pumped to anaerobic digestion and/or dewatering holding tanks. The scum is 
collected by the travelling bridge and sent to the digesters. 

Phosphorous Removal 

Iron salts are added throughout the treatment process to aid in phosphorous and suspended solids 
removal. Chemical addition can be supplemented by polymer at various locations throughout the 
plant for enhanced treatment. 

Secondary Treatment 

Aeration Tank: There are fourteen aeration tanks each containing anoxic and aerobic zones. In the 
first part of the tank no oxygen is introduced (anoxic), this is for denitrification. The second part of the 
tank is where fine bubbled air is diffused into the wastewater (aerobic) to remove dissolved and 



Duffin Creek Water Pollution Control Plant 
2019 Annual Performance Report 

Page 4 of 17 

suspended organics and nutrients from the wastewater. Biological activity is controlled to assimilate 
the organic material. 
Secondary Clarifier: Twenty-two secondary clarifiers receive effluent from the aeration tanks where 
solids settle quickly as activated sludge leaving a clear effluent. A portion of the activated sludge 
collected on the bottom of the clarifier is pumped back to the front of the aeration tanks and any 
excess activated sludge is ‘wasted’ to the primary clarifier to co-settle. 

Disinfection (chlorination/dechlorination) 

Chlorine in the form of liquid sodium hypochlorite is metered into the effluent stream for pathogen 
control. Adequate contact time is provided by the chlorine contact chambers. Disinfected effluent is 
dechlorinated with a sodium bisulphite solution before being discharged to Lake Ontario through a 
3.05 m diameter outfall pipe, approximately 1,100 m long with a 183 m long diffuser pipe. 

Solids Management 

Anaerobic Digestion: Some of the raw sludges that are collected from the primary clarifiers are 
pumped into one of the four primary digesters, which overflow into two secondary digesters for 
thickening. Digested sludge is pumped to dewatering storage tanks, where it is blended with 
additional raw sludge from the primary clarifiers before being dewatered. All solids produced are 
dewatered and incinerated on site. 
Imported Sludge: Durham’s Regional Biosolids Management Program imports sludges from facilities 
within the Regional of Municipality of York and the Regional Municipality of Durham. 
Dewatering: Duffin Creek WPCP utilizes eight dewatering solid bowl centrifuges in order to separate 
the heavier material and the liquid supernatant (centrate). All dewatered solids (sludge cake) is sent 
to incineration. The centrate is pumped to the head of the plant where it combines with the influent to 
undergo treatment. 

Incineration 

There are four fluidized bed process trains, which through the combustion process burns the organic 
substances contained in the sludge cake and converts the cake into ash and flue gas. Steam boilers 
are utilized for waste heat recovery. All solids at Duffin Creek WPCP were incinerated during the 
reporting period. 
The ash from the incineration process is sent to St. Mary’s Cement in Bowmanville, Ontario for reuse. 
No land application or landfill of biosolids occurred in 2019. 

Environmental Compliance Approval 

Under Condition 10.(6) of ECA # 5531-9FJJT5 the Region of Durham must produce an annual 
performance report that contains the following information: 



Duffin Creek Water Pollution Control Plant 
2019 Annual Performance Report 

Page 5 of 17 

a) Summary and interpretation of all monitoring data and a comparison to the effluent
limits;

• The Duffin Creek WPCP effluent was determined to be compliant with the ECA approval
limits during the reporting period.

• The plant operated at 65.77% of its approved capacity for this reporting period. The plant
received a maximum daily flow of 574,245 m3 on April 20, 2019.

b) Description of any operating problems encountered and corrective actions taken:
The following challenges were successfully overcome though planning and communication.
• Durham Region’s energy conservation initiative – Duffin Creek WPCP curtails electrical

loads throughout the plant as feasible during provincial peak electrical demand events.
• The plant transitioned to ferric chloride in the early summer from ferric sulfate resulting in

slightly elevated Total Phosphorous results during this transition.
• Stage 1, 2 Substation maintenance conducted in September on transformer station 102,

which required that all flow be directed to Stage 3.
• Train 12 taken out of service for planned maintenance including cleaning, primary bridge

and cross collector repairs, aeration diffuser repair and chain and flight preventative
maintenance.

• Each digestion stage was isolated for planned construction upgrades to methane gas
system in October through November.

• Replaced gas valve stage 2 digester complex in April.
• Standby Generator 5501 – TS 201 – failed, repair scheduled for 2020. Load testing

completed to determine the capabilities of remaining 2 generators.
• Ferric Chloride dosing line break to primary/aeration tanks #7/8. The line was excavated,

contaminated soil was removed and the break was repaired.
• Total residual chlorine analyzers installed on contact chambers 5 and 6 for improved

sodium hypochlorite dosing control.
• Aeration tank 8 unwatered for multiple diffuser repairs in May.
• Blower 8 required electrical repair and was out of service October through December.
• Screenings handling equipment problems, including jam ups, compactor failures, grinder

and conveyance issues. Ongoing investigations into remedies to mitigate jam ups and
failures continue into 2020.

c) Summary of all maintenance carried out on any major structure, equipment,
apparatus, mechanism or thing forming part of the Works;

Operations 
• rebuild chain and flight system on Secondary Tank 20,
• rechained Primary Tanks 10 and 12 scum collectors,
• Stage 1&2 and Stage 3 IPS pump inspections,



Duffin Creek Water Pollution Control Plant 
2019 Annual Performance Report 

Page 6 of 17 

• rebuilt 2 pumps on Stage 3 IPS,
• rebuilt aeration tank motors on blowers 1-6 and
• Stage 1 and 2 substation maintenance.

Dewatering
• No major maintenance for the reporting year.

Incineration
• removed and replaced piping for two flash tanks,
• refurbished induced draft fan for both Reactor #3 and #4,
• repairs to Scrubber, Effluent Water, Pump Skid and Piping,
• sludge gun and sand replacement for Reactor #1,
• repaired ash thickener #3 load cell,
• repaired and installed check valve on diaphragm pump,
• installation of preheat burner automatic shut off valves for Reactor #3 and #4,
• replaced Auxiliary Boiler thermocouple and
• repaired hot water boiler oxygen sensor.

d) Summary of any effluent quality assurance or control measures;
• In-house lab test results are compared to the results of the Regional Environmental

Laboratory on comparable samples to determine the in-house accuracy. All results were
found to be within an acceptable range.

• On-line instrumentation is verified by WPCP operators using various field or laboratory test
equipment.

• Analytical balances are calibrated by Fisher Scientific Company Ltd.
• In-house lab equipment is calibrated by operations staff and various manufacturers.